



eurofins

Certificate

On 7th of November 2005 Eurofins Miljø A/S received a sample with the name

Natural Soap
produced by
Trip Trap Woodcare A/S

The product was tested for migration according to the EN71-3 in the latest version.

Sample Material

Location/Identification: Natural Soap
Sample Receipt: 7th of November 2005
Number/type: 1 sample
Analytical Period: 16th of November – 11th of January

Applied Methods (further specification can be found on Eurofins Miljø A/S' homepage www.eurofins.dk)

Method: EN71-3
Principle: The migration of the metals (As, Hg, Se, Cr, Sb, Cd, Pb, Ba) from the sample were tested according to the standard: EN 71 Part 3: 1995.

Evaluation of the test result according to EN71-3 1995:

No migration of the specified metals were detected above the detection limit (10-50 ppm).

Results in mg/kg:

As	Hg	Se	Cr	Sb	Cd	Pb	Ba
< 10	< 10	< 50	< 10	< 10	< 10	< 10	< 50

< : Means less than

Conclusion

The tested product fulfilled the criteria for EN71-3.

7th of February 2006


Inge Bondgaard
Chemist


Vivi Schytt
Chemical engineer

Eurofins Miljø A/S
Smedeskovvej 38
DK-8464 Galten /
Denmark

Tel +45 70 22 42 66
Fax +45 70 22 42 55